SiRUSA

[ERRMRAEFHEEH4E
INSTRUCTIONS BOOK & PARTS LIST

JDT828L




®21Z# A WARM REMINDER

B ME SIRUBA APP - G ARt - DIEESRRNVRE - APP BRHEZIEAH

AESM -

please register your Siruba machine online or through Siruba App at once, as to gain the full

warranty protection. You may also acquire more useful information through Siruba APP Apple Store Google Play

BREIREDR -

BEEEHE - LREMEDRE (LUT R

RS )  ELFPRUBESEEROKRSZIRE O
MAERBZEERR - BHIL - HMaXNERKERIESE - #IE
RE—E R ARRE LR AREFMIAE -
ZEENGRE S RERSNREE EMNELH -

RS EEEARERERMARIIFEZRELEFRHERER

EEUEREIR -

RNEEEBBTAFMAACEHNEIR - o ERHRNIE
= AEABNET -

SRR

For the sewing machine, automatic mechanic system, and auxiliary devices
(hereinafter referred as  “machine” ), it is inevitable to conduct work near
moving parts of the machine. This means that there is always a potential
risk from the moving parts. Operators actually operating the machine and
service technicians performing maintenance and repair are strongly advised
to read and understand fully the following instructions in advance.

The safety instructions include items which are not listed in the
specifications of your product. It is the manager/supervisor’ s responsibility
to have their fellow workers fully understand before operation.

Fail to follow the instructions may cause damage to properties, severe
injure or even death.

Explanation of warning indications and labels.

HEEfR
DANGER

EENRIRN 02 R TI TS

2 = EEER

ERSRERE T DER - Z2RRERSE -

HIGH VOLTAGE DANGER %30 - DU A
Do not open the power cabinet within 10 B2 -
minutes after the power off.

ZEHZE R

Be careful of its MaChiI’]e mOVing
N movement areal
CAUTION TRt eEBHE B !
AREREGRRE ZJ'}%;& . D/Uﬁ%}\%ﬁf% o BERD Stay away and keep

High speed moving areal
Stay away and keep clear to avoid injury.

clear to avoid injury.

REIZ AR WARNING LABELS

e~ anEE WARNING LABELS

WREMAHBEE - 7L DUBRASES -
Arrisk of cut and injury from moving parts. Stay
away and keep clear.

AR ERFBEDPEFAZIRSEIEN
F.

Be aware that holding the sewing machine
during operation can hurt your hands.

E k-
Arisk of electric shock. Stay away and keep
clear.

D INOIRIE RS |

There is a risk of entanglement in the belt
N\ resulting in injury.

SRER ! BR - 2%F0 -
A risk of burn from the high temperature area.
Stay away and keep clear.

MRAGHEILHITE  UEEERABGE -
There is a risk of injury if you touch the button
carrier.

B 7ER - DIBRRIRBRE -
Avoid direct eye contact with the laser beam or
other light source.

— M Z 2127~ GENERAL SAFETY INDICATIONS

T ERET A
Q The correct direction is indicated.

IOBRERIEEE |
A risk of injury to head from upper contact.
Apply proper protection (helmet) and keep clear.

BREMUEER
Grounding connection as indicated.




 ZRIAH

BOSEHREERANBREERNT  TEEMMENIEE -
EEVNEETEEZRNRER  BLEBRSBR - THRED
5 DEL EA BEYI RS / BIFFE - DUBRGREBE -

EE

1. EATER

(1) EREAEMCEERFEFMAEMEEEHRBE
ERERTREFMERBELIEHEHER -

Q) BLETERBMES 7 #R LMt BRIERIEEZE LA
E o

Q) BNEHERREAFE  DIBRWESTHREHRNEE -

4) BEBOEBHGENAR  BLHHEEASERIES
I8

Q) EXE=RMEEEHFEERE - ERFENMBIRIER -
FEILZEREBENLZRORN - WHBFLES -

(3) =R LML 2 EERNEBERGTRATWR - IRESE
siEK - BELIER -

(4) REEMEBBTLZEZRE - BEEJANERE  EEFE
MEE -

3. BAREY

() BRZI R EREFRARAME - R IEMEARR
IRIEF I 2 BA0 S AR S

() BRI RS - EORERRH T BT ERE
TR -

@) #a—EERREH AT TREMBEREL  ABST
FIBHE -

4. BB BRI
(1) IBEEAEAEHRERGERA (BFEE /#EE)
HENHBENIR - RFNABIRAMETUREERASR
BE ol R ENEX -
Q) BIEABRIFHSE 2R - L FEIBRFAIE -
(3) RN HEEREVRATRIRAMNIT -

5. WARBERNIER :
EIRARAEIR : B TN EFLILRE (MRESEREN
i) BERER - BRERR -
() ERFLBEERBR  RTEFLRE (URBEE) -
BAFEIR -
Q) BT BAKBRAEHENEI - ERIFHRA - 2R
ERBZERER - BTHBER -
@) ERENBF RSN - FAER  LEEKSFSCTEFL
BIE -
(4) EMBHER (NERNRESH )  ZRFAEIR - Lk
ERROTEFLLEF -

=

6. HEREIRZR - HORINEEIRER - MIFMEERR - DB

UfE . BE  BEKK -
7 EiBREILEE . BEAEER  EWHERE

8. B—FEAFTANHRBLIRAE - BFAEIR - DIBEEINEE -

Danger

An accident means " to cause personal injury or death, or damage

to property. "

When it is necessary to perform service on electrical parts, be sure to
turn the power off and wait for 5 minutes or more before opening the
power cabinet/box in order to avoid electrical shock.

Caution
1. Basic precaution

(1) Read the manual and other papers supplied with accessories
of the machine before operation. Keep the manual and papers
at hand for quick reference.

(2) The content of this section includes items which are not listed in
the specification of your product.

(3) Always wear safety goggles and gloves to avoid accident
caused by parts breakage.

(4) For those who use a heart pacer, please consult the medical
specialist first.

2. Safety devices and warning labels

(1) Check to ensure all safety devices are correctly installed in
place and properly before operation.

(2) If any of the safety devices is removed for service cause, please
be sure to replace it back to position and verify that is works
normally before resuming operation.

(3) Always keep the warning labels adhered on the machine clearly
visible. If any of the labels missing or contaminated, replace
with a new one at soon.

(4) Fail to obey instructions above may cause severe injury or
death to the operators.

3. Application and modification

(1) It is prohibited to use the machine for any application other than
its original intention, or in any manner other than that prescribed
in the instruction manual.

(2) Never modify or alter the machine. Any unauthorized change of
the specification will not be covered by the warranty.

(8) Our company assumes no responsibility/liability to damages,
injuries, or death resulting from the machine which has been
modified or altered.

4. Education and training

(1) The plant managers/supervisors are obliged to provide
education and training to operators and service technicians. A
good education/training plan not only avoids personal injury but
also prevent damage to the property.

(2) Only a well-trained operator is allowed to operate the machine.

(8) Only a certified technician is allowed to perform service to the
machine.

5. Situations that you must turn off the power
Turning off the power: press EMG Stop (if there is one), switch
off the power, and remove the power plug from the outlet.

(1) When there is a failure or abnormality, press EMG Stop (if there
is one), switch off the power.

(2) To prevent accident resulting from abrupt start of the machine,
before operating the machine, always turn off the power and
switch on again.

(8) When cleaning or inspecting the machine, make sure the
machine stops completely after turning off the power.

(4) When performing service (i.e. changing of adjusting any
component), make sure the power is off and the machine stops
completely.

6. Remove the power plug by holding the plug section instead of the
cord to avoid electrical shock, leakage, or fire accident.

7. Turn off the power whenever the machine is left unattended
between works.

8. In case of a power failure or black out, turn off the power to avoid
damage or accident.



1. EH)

() EMEABHHRRR - FEERRE
IR - ELERERIRE

@) hHQE‘t%’JE’Jtzi\BﬁE% PO R TERENZE) Pk
@) BERTI  BERAZEEBERBEMH -

E EEZZSEN

2 fr#8

() EiRFER - BERRESTIENE  URABEENTIEAE
FFfERRERIRE -

@) ETIFFER - BEIME LR - /DINE LRIET 7R
E -

3 LK
3A. RIRBFIZE

(1) RARBYRRAERER S EHNNRELASIE - IR
EZESBER FTEERHRHEB[ERRNDEL - BEE
ZMHBERANEN -

Q) MIREMARERR - RMTEANEHERSE  MEHE
RIFERER  RERBUFTHETE -

3B. BARHAER

() ERAERNMELFEFTEREBATK -

) BRAETEAENAITENEE - BHNSRG L - &%
BE uéﬁﬁt"\ 30mm DA EWTRERE

(3) ERITAEEBIEK -

(4) REERBRHNEZREREE - EFRE - BOENEEE
AEE -

o

3C. #th
(1) EHENEN - BERSKRAREMAENET -
Q) ERIERIERRENERE -

(1) BiENER  LFFSRBEAFK -
R MRFEANGEY  BLEXRFREREMIIEZEAR

4. FEFIRIRIERD

(1) EFRMERA - ERAAEE B8 EBRHTERE -
wEES

Q) BEREHAEOEIRRBE—A0 -
(3) EERHIRRMESHE -
(4) REF PSR E -

il

5. FEBRIEP

PRECAUTIONS TO BE TAKEN IN
VARIOUS OPERATION STAGES

1. Transportation

(1) When lift or move the machine, please take the machine
weight into consideration and apply a safe manner.
Refer to the specification for the information you need for
transportation.

(2) Apply sufficient safety measures when lifting or moving the
machine to avoid falling or dropping.

(3) To avoid unexpected accident, do not reuse the packing
material for transportation.

2. Unpacking
(1) Before proceeding to unpacking, check the balance of
the machine and apply necessary tools to hold the proper
position.
(2) When unpacking, follow the instruction printed on the
cartoon. Be careful of the nails and chips when unpacking
from a wooden rack.

3. Installation:

3A. Table and Stand

(1) Only adopt a qualified genuine table and stand to assure
the holding support. In case you need to leave the machine
on a surface temporarily for service, make sure the surface
is strong enough to hold the weight.

(2) If casters are applied to the table stand, adopt casters with
a locking mechanism only and lock them well to secure the
machine during the operation and service.

3B. Cable and Wire

(1) The cables and wires must comply with the specification
and requirement.

(2) The cables and wires shall be free from bending or extra
force. Reserve a free space of at least 30mm between
cables/wires and the moving parts.

(3) Do not apply starburst connection when wiring.

(4) All connectors must be fixed securely. And always hold the
connector body when removing it.

3C. Grounding

(1) Grounding is necessary and must be done by a certified
technician. (2) Check and ensure the grounding is secured
before operation.

3D. Motor

(1) The motor must comply with the specification and
requirement.

(2) If there is a belt in the motor transmission, adopt or apply a
proper protector to avoid entangling.

4. Before Operation

(1) Before turning on the power, make sure all the connectors,
cables, and wires are free from damage, dropout, or
looseness.

(2) Check and make sure the pulley rotation follows the same
direction as labels.

(3) Make sure all the stand casters are locked or fixed in
position.

(4) Keep the working area clean from obstacles.

5. During Operation
(1) Always keep your fingers, hair, or clothing away from the
moving components and moving area. Do not place your
personal belongings on the machine.



MERF BE REFAEHGBEHHE - LAZGEAY®
VN T

(Q RBETERENF - REEFEHBHHGHE - HExE
FIEATAZEES -

Q) ERBYMHAEFREHRT  IRAERHERATHE
.

(4) BRRREHFEMSI  ERENEEFEAL TR -
R ERI R R T2 F L

(6) HERELE  ARFEZREN TREFABRUER
SRHEE) -

6) XEFRFELMNEREAREPE -

6. 88
(1) FRRHRBEET - ERSBAREACEBR -

(2) MR HmEBIIRBNFIE - LBILUBKRSE - MBEAE -
RIS REEA SRR -

Q) MR HmAEEASE - URSKREANEETRGD -

7. EBRE

(1) RASHERMN TR MAENETEIERY 03158
BEEE - REARENSHETER - MRFAEER
SH . NERFEAE / BEFERNGE - AATHF
aEFET -

(2 RAEGENKEANN DB L2 T EE N S ARETHE
WIRE °

Q) EHREBRG (MR ) ETHERER - BLSKERE
R Wit REETEER - DB RARE -

(4) ERENEFMEHE  REMERMESHE -
(6) EHBERZLEN - EERABYCARAEIR - WHER

axEfFL -

(6) MREMFEBHNAR - UEMFILRFLURERAER - Mg
RAEHEBNHEMATUTKKIMIBE -

(7) EREAEE - URIBEAER - % EHBERRL T LFR
#& - BIERIBRORRIR

(8) EfREEEREE - BREEK -

8. TRIRIR
(1) =B B AHBERTE -
(2 BREBLFRFHRETE - EENEASHEE 10% -

Q) BReEEZENBENERE - IRGBEARE  FLES
B LIE -

(4) HRIRIFIRIE - 2R 5° C ~ 35° C, 1HEREE 35%~85%.

(6) RYREBFLHALZEIER  EARNRREEMER
BUKES - UEIRRINRER - W ERETZZRA/LE -

6) BTLEEE - BATEANER - FELEF  BHL
WEREBIR -

(7) DEXKRBEEABRAWER - DR TE -
(8) IRE AR - ERIFPREVLZERIFHE -

) BERBEMR R nE - LRSS (2Tt ) NEE -
FBIRE BT ERNVR BT -

(2) The machine is designed to run at high speed. Always keep
your hands away from the moving area. Do not resume the
work cycle until the machine stops completely.

(8) Be careful not to be caught by the machine or components
when removing or resetting the machine.

(4) To avoid accident caused by abrupt start, when performing
service on the motor or belt, make sure the power is off and
the machine stops completely.

(5) A servo motor is silent as the machine stops. Be sure to
turn off the power to avoid an abrupt start. (6) Always keep
the fan and airway of the power cabinet clean from any
obstacle.

6. Lubrication
(1) Apply only qualified oil and grease onto the parts as
instructed in the manual.
(2) If the lubricant contacts your eye or body, wash it off
immediately. Consult a medical care if necessary.
(8) If the lubricant goes into your body accidentally, go to the
nearby medical care immediately.

7. Service

(1) Only a certified engineer/technician is allowed to perform
service to the machine, including adjusting and repairing.
Use only genuine parts for replacement. Our company
assumes no responsibility/liability for any accident caused
by improper repair or adjustment, or the use of any parts
other than genuine one.

(2) Only a certified technician or authorized engineer is allowed
to repair or maintenance the electric system.

(3) When performing service to air-driven parts, like an air
cylinder, first disconnect the air supply and expel the air
completely to avoid abrupt start.

(4) Check all screws and nut are fixed well after adjusting and
replacement.

(5) A periodical cleaning is necessary. Make sure the power is
off and the machine stops completely before cleaning.

(6) If the machine functions poorly or abnormally, stop the
operation and turn off the power. Contact the authorized
dealers or us to request for a technical service support.

(7) When there is a fuse failure, turn off the power, find out the
cause of the failure and apply solution to it, then replace
with a new one with the same spec.

(8) Periodically check and clean the fan airway and the cable/
wiring.

8. Working Environment

(1) The machine should be free from the affection of electro-
magnetic wave.

(2) The power supply should be in good and reliable condition,
the fluctuation of rated voltage should be less than 10%.

(3) Always check the air pressure and quality. Some extra
device might be needed if the supply is not reliable.

(4) The machine is designed to be used with ambient
temperature 5° C ~ 35° C, relative humidity 35%~85%.

(5) To protect the electronic components and for safety cause,
when there is a frost resulting from a dramatic temperature
rise, disconnect the power and wait until it dry completely.

(6) For safety cause, when there is a thundering or lightening,
stop the operation and disconnect the power supply.

(7) Do not use TV or radio nearby the machine as to avoid
interference.

(8) Apply necessary protection during operation. Follow
applicable regulations set by local administration.

(9) For disposal of packages, lubricant, and product, please
follow the applicable regulations set by local administration.



g SPECIFICATION 1
BEHETE NAMES OF MAJOR PARTS 2
LRTE INSTALLATION 3
BEAIRIRI2ERS PREPARATION BEFORE SEWING 6
A SEWING 12
EESIEES THREAD TENSION 13
RE CLEANING 17
TEE S mEMTEE  ADJUSTING THE ROTARY HOOK LUBRICATION AMOUNT 18
TRAE R STANDARD ADJUSTMENT 19
AR 75 8B 72 BUER SERVICE PARTS POLICY 28

SRE TABLE CUT-OUT 29



DT828L

064 1/4"

M/

EEIPIES
Auto thread trimmer

C

4 7
A iz 3 R Khetk
Rotary hook Standard hook Large hook
2 5
B eEppit 2% (EEE1R) =F
Stitch function Fixed needle bar Split needle bar
M H
C J5kas SERL - pER Eil
Use Light-weight and medium-weight materials Heavy-weight materials
BRII2EER MACHINE SPECIFICATIONS
42 45 72 75
M H M H H H
= 25 5% 47158
Ei'a’ﬁ“ﬁ."‘ﬂ%& 3000 sti / min 3000 sti / min 3000 sti / min 3000 sti / min
Max.sewing speed
B AR
Max stitch length 4mm 5mm 4mm 5mm 7mm 7mm
| BRHRF
}f;fﬁﬁ” Lifting 7mm 7mm 7mm 7mm 7mm 7mm
SE lever
Presser N N
foot =) 8-12mm (dJF) 8-12mm (OJ&/ ) 8-12mm (°J&@ ) 8-12mm (oJF)
height i
It | Automatic | g 1o (Adjustable) | 8-12mm (Adjustable) | 8-12mm (Adjustable) | 8-12mm (Adjustable)
rhIaE
Feed dog height Tmm Tmm Tmm Tmm
¥Et (DPx5)
Needle (DPx5) #11-#16 #11-#16 #14-#22 #14-#22

P1



P2

(1) ERRF
(2) HhiRiBDES
(5) BitEmEEE
(4) %%
(3) ERFHEE
(6) B#1E=
(7) Fiw
(8) BHE

(9) HZ

(10) FI4ERARAR R SH1T D BEIRER (245,275)
(11) JH88

NAMES OF MAJOR PARTS
(1) Lifting lever
(2 ) Thread take-up cover
( 5) Bobbin winder

( 4) Cotton stand

( 3) Power switch

( 6 ) Operation panel

( 7 ') Machine pulley

( 8 ) Motor cover

( 9) Oil gage window

(

10 ) Reverse seam switch button Needle lever

release button(245,275)
(11) Oil pan




A R IR IF AR it N BSRLZ AR A
BRI B AR AL ER5E R
ELETHA - BABERER - IRR
BT RBFRERER - BORBIFIERRE -
BAKER TR B—EEZBELFS -
AEIEHBEERE - TFaBESRER
EWRESEN -
BAIAE T BRR - FFEFERF -
OFRBARNLZEUE
NGB ERE MR AN G - W0E
B WERAREERS GRIBLER
BoBEEEWENRNET LT E -
BB EZEEA AC BIRIEE - 1
REFERARIBEEZEAMIRIFAIE -

QBN
iR ENEMARF I ERRARET
RE -

QRIEIER LKA AT
FMEE (B) Mo - AEEWBE -
RERE FHESRRTIEEBEIEIRE
%l -

@IS EA IR RO R TR U E
1. ERMBROEMINRELESY
(Ea
2. AAFHREEMNR - A FEE G
BRIREIR TR RN E -

Machine installation should only be carried out by a qualified
technician.

The installation should be carried out by two or more people.

Do not connect the power cord until installation is complete.
The machine may operate if the treadle is depressed by
mistake,which could result in injury.

Secure the table so that it will not move when tilting back the
machine head.

If the table moves, it may crush your feet or cause other injuries.
Use both hands to hold the machine head when tilting it back or
returning it to its original position.

@ About the machine set-up location
Do not set up this sewing machine near other equipment such
as televisions,radios or cordless telephones,otherwise such
equipment may be affected by electronic interference from the
sewing machine.
The sewing machine should be plugged directly into an AC
wall outlet.
Operation problems may result if extension cords are used.

(@ Carrying the sewing machine
The machine should be carried by the arm by two people as
shown in the illustration.

® Tilting back the machine head
Hold section (B) with your foot so that the table does not
move,and then push the arm with both hands to tilt back the
machine head.

@ Returning the machine head to the upright position
1.Clear away any tools,etc.which may be near the table holes.
2.While holding the face plate with your left hand, gently return
the machine head to the upright position with your right hand.

Of s

P3



JHER

(1) BBERFHEE IR [2 18
(2) BBERFHEEIRE [2 18
(3) BUhig R E
(4) Mm%
(5) MW=

Qil

(1) Head cushions(left) [2 pcs]
(2) Head cushions(right) [2 pcs]
( 3) Rubber cap
(4) Oil pan
(5) Qiler

AR IR R

(1) %] [418]
( )&En&%}(fgg [2 ]

Rubber cushions

(1) Nails [4pcs]
(2) Rubber cushions [2pcs]

HEAVEERED

(1) BEAHEERRL
(2) BRADHESERSE [2 18 )
(3) HEaER

AR

IRERIEIR (3) & - IREM
BASREREEAN -

IR ERIBIR (3 ) RIBAZIM
AR ER AR E ) R BRI -
ZEBAHREMERERER -

MACHINE HEAD

(1) Machine head
(2) Hinges [2pcs]
(3) Head rest

NOTE

Tap the head rest ( 3) securely
into the table hole.

If the head rest ( 3 ) is not pushed
in as far as it will go,the machine
head will not be sufficiently stable
when it is tilted back.

(1) #&=R

P

THIEE (4 ) BEELUER mER
Fﬁﬂ( ) FNEAE (3 ) WE -
EARZR (1) AEBE -

(1) Cotton stand

NOTE
Securely tighten the nut (4) so that
the two rubber cushions (2) and the
washer (3) are securely clamped
and so that the cotton stand (1)
does not move.

P4




DETT A

FENRARSSHAT - BB LEIR -
E7RINEFERE AR IFIEBA
BX%E -

& BB A E M - U E T RERBT
REFES  UBHEBBEARPIEER
BLE - ZSHEERK -
RORMEZEZ AR T -

EB M =R A - HRIESIEIRLF]
MER -

B XRMER ME DR -
AURED -
MR2HEAED  BHIESEIF  AAR
SHIRE -

FEEZMEME

OWRKBEEBHEAN - B—RIEREADH
S REBEAREBEDRE - ZRHITHMA -

1 EEME (1) HAEEE - WA aHE
WEZRER (A)BF—*EA -

2. BRLWBEME - ARBBERES (2) -

3 EEHIE -

Q% mEINHH

1.0MEE (1) BHERAIDRZEZE (5 ) LA -
ENEB M - BEREE MR R E R
(3) WIBEREAR (2) & -
* EEBMAVRAI FERIEER (4) UH
- SRS EITEEH -

Lubrication

Do not connect the power cord until lubrication has been
completed, otherwise the machine may operate if the treadle
is depressed by mistake, which could result in injury.

Be sure to wear protective goggles and gloves when handing
the lubricating oil and grease, so that they do not get into
your eyes or onto your skin, otherwise inflammation can resul.
Keep the oil out of the reach of children.

Do not drink the oil or eat the grease under any
circumstances, as they can cause vomiting and diarrheat.
When cutting the nozzle of the oil tank, hold the base of the
nozzle securely.

If your hold the end of the nozzle, injury from the scissors
may result.

@ The sewing machine should always be lubricated and the
oil supply replenished before it is used for the first time,and
also after long periods of non-use.

1.Hold the base of the nozzle of the accessory oil tank (1)
and use scissors to cut about half-way along the straight
section (A) of the nozzle.

2.Lossen and remove the nozzle, and then remove the seal
).

3.Tighten the nozzle.

@ Oil box refueling

1.Insert the nozzle hole filling rubber oil. use the accessory oil
tank (1) to pour in lubricating oil until the oil level reaches
the top reference line (2) of the oil gauge window (3).
*|f the lubricating oil level drops below the bottom
reference line (4), be sure to add more oil.

P5



P6

WA ROZ T %
TR - BUEE -
EIMIRERBE BRI FEERAR
=15 -

1 EEEAK Lk - BHEBHIESN

Imf

2. FRBRUEE] (1) -
3. e (2) ERRE (3) BERA -
FEHIEDELEEIEEIEET (1) -

Installing the needle

Turn off the power switch before installing the needle.

The machine may operate if the treadle is depressed by istake,

which could result in injury.

1.Turn the machine pulley to move the needle
position.

2.Loosen the screws (1).

3.Insert the needle (2) straight in as it will go so that the long
groove is facing inward,and then securely tighten the screws (1).

bar to its hidhest

242,272

245.275

RSB EIFTTA
HEEREE - BUEER -
ERIZENFRRER - BARBFZERASR

RS

@H
1R (1) ZAD6F -
2. eI F (2) BREEZE - BNW
£ (3) -
QBT ER
1R (1) ZADF -
2. IBHRHAIETF (2) BB ZE - B
BEE (3) -
3. UL -

Removing the bobbin

Turn off the power switch before removing the bobbin.

The machine may operate if the treadle is depressed by mistake,
which could result in injury.

@ Latch type
1.0pen the slide plates (1) by moving them to the right and left.
2.Pull the rotary hook latches (2) upward, and them remove the
bobbins (3).
(2 Bobbin case type
1.0pen the slide plates (1) by moving them to the right and left
2.Lift up the latch (2) of the rotary hook, and then remove the
bobbin case (3).
3.Remove the bobbin.

@)




EegBRET  FHBEREUES RGN
RPHEEESBEL  LAEZEHA
BXRSBEIRIBIR -

1. YJRERFHR -

2. (1) BRI SHEH (2) £

3 MAIBAT RIS R RERT (1) £
wiE/LE - - BEISMONWHRRER
BRI -

BB (3) #EES (1) -

FABR R0 ¥ 3 B BR D 5 E -

BN IEER - PEENRAMAIEARIEAR -

ERER— B MIEEEW (3)
1 EERE -

8. EBMERZE  RB&THKT - HIJ]

(4) ASARBIEN -

~N o o s

AW

* E

FAFIRE] (5) - BEMRTEETR (6)
AEBERER T LHNERS -
AR
BRERL LNERERSRA/ELTS
£/ 80% -

X

Do not touch any of the moving parts or press any objects against
the machine while winding the lower thread, as this may result in
personal injury or damage to the machine.

1.Turn on the power switch.

2.Place the bobbin (1) onto the bobbin winder shaft (2).

3.Wind the thread several times around the bobbin (1) in the
direction indicated by the arrow.
*Check that the thread is not loose anywhere along the thread
path.

4.Push the bobbin presser arm (3) toward the bobbin (1).

5.Raise the presser foot with the lifting lever.

6.Depress the treadle.Lower thread winding will then start.

7.0nce winding of the lower thread is completed,the bobbin
presser arm (3) will return automatically.

8 After the thread has been wound on, remove the bobbin and cut
the thread with the knife (4).

* Loosen the screw (5) and move the bobbin presser (6) to
adjust the amount of thread wound onto the bobbin.

NOTE :

The amount of thread wound onto the bobbin should be a
maximum of 80% of the bobbin capacity.

P7



P8

KEERITTE

UL - AUJEER -
SRILERER  BAKBFEZERAR
=S -

Bz

1. BENEQERNE R RNAG - A%
A (1) MATEHE (2) A -

2. iBhesHIEF (3) #TF -

3. EE AT - BhetH (2) BRI
WEPRESE (4) HUE -

4 BEBEFRRENKRE (5)  FEES
SRIESE (4)TFHE -

5. AR A 50mm -

6. ARG HR -

e P AIERZEEBRILESE (6) - HeiEZ=E
BHLEE (6) MR EHESKEEER
NEE -

Installing the bobbin

Turn off the power switch before removing the bobbin.

The machine may operate if the treadle is depressed by mistake,
which could result in injury.

Latch type

1.Insert the bobbin (1) into the rotary hook (2) so that the winding
direction is as shown in the illustration.

2.Return the rotary hook latch (3) to its original position.

3.Turn the machine pulley to rotate the rotary hook (2) until the
tension spring (4) is visible.

4 Pass the thread through slit (5) in the rotary hook and then pass
it under the thread tension spring.

5.Pull out the thread to a length of approximately 50 mm.

6.Close the slide plates.

There is an anti-spin spring (6) inside the rotary hook.The anti-spin
spring (6) prevents the bobbin from racing at times such as during
thread trimming.




BEER
1. RENEQERUWEBFRNAGE - A%
B (1) RABREE (2) A -
2HBE(2)BA B C=%E - BRIE
FREANETSE (2) WER - BTt
FETHR -
A <1> RRFHEEE (3) @ EERBE
7EE (4)0MNE -
<2>BRFEZSA(8) - WHIHA
50mm °
B.C.
<1> RBRFERE (3) @ EBEEBE
NEE (4)WTE -
<2>RBRFBRE(5) ~ (6)
THERARIES (7) £ -
<3>RBRFBAZRL(8) » WLHHL
50mm -
3. BEREE (2) MAREA -
4. BHERREF (9) BIF -
5 AR GHR -

Bets P AL (10) - [z
BWE (10) THLRSEDRSEBRTE
9 -

Bobbin case type
1.Insert the bobbin (1) into the bobbin case (2) so that the winding
direction is as shoen in the illustration.
2.There are three types of cap (2) A,B,C. Thread the thread by one
of the following methods in accordance with the shape of the
bobbin case (2) being used.
A.<1>Pass the thread through slot (3) and under the thread
tension spring (4).
<2>Pass the thread through the thread hole (8) and pull out
about 50 mm.
B.C.
<1>Pass the thread through slot (3) and under the thread
tension spring (4).
<2>Pass the thread through slots (5) and (6), and then through
the spring (7).
<3>Pass the thread through the thread hole (8) and pull out
about 50 mm.
3.Insert the bobbin case (2) into the rotary hook.
4.Push latch (9) of the rotary hook flat.
5.Close the slide plates.

There is an anti-spin spring (10) inside the rotary hook.The anti-
spin spring (10) prevents the bobbin from racing at times such as
during thread trimming.

P9



E#REE Threading the upper thread

EFRBRED - FUEER - Turn off the power switch before threading the upper thread.
ERREHER - BARBIEFEERAER The machine may operate if the treadle is depressed by mistake,
=15 - which could result in injury.

1. EFEAZBEE iR - i8S PRIT - 1.Turn the machine pulley and raise the thread take-UP (1) before
EREEFRENES - WHIEERE threading the upper thread. This will make threading easier and
BARBRRE - it will prevent the thread from coming out at the sewing start.

2. EZFARINEA - 2.Thread the left-side thread first.

ERRBEBRRRNEZE

s
e The thread can be passed
securely in between the
tension discs
A\
Q)

REBRTRI AR
Pass the thread on
the inside of the tab

2427272 2457275

P10



BRI SRRV EE R TR
RENRIERILE (1) DJIRSEM (2) -

Using the knee lifter
The presser foot (2) can be raised by pressing the knee lifter plate (1).

BEBEETE

AR ERTNENRIERES BAKE
AR - BIEAER AR I
REBETEA - BEM M
FHIREFELLTTE - BRITTEZER
RARIRIR -

$HR (£ B) NELETA

PERSILEN EERSFIERBIRR

LR

@ < ZRIERRIE LLIRIE >

B L

@ < AREHRNE LRI >
BN R

BIERTT A

1 ERFEREFERAE -

2. et Em EHSRFLL - FERITE
BBERNTEME - RN EREEEE
LE¥EHRER L3R -

3. BT REN M - FtaAe S —EpbEt -
tesi= 1L BIERMIEHE - FESERE
FIRRENABE -

4. BENRXBN M - HERFRRED - $H1F
HEWERIEHTER -

Corner sewing method
NOTE: If using this machine in place of a single-needle
machine,remove the needle which is not being used.In such
cases,do not use the procedures given below to stop the
unused needle bar from moving,otherwise damage to the
machine may result.
TO stop the needle bars
Press the button L or R after the needle has penetrated the material
and has stopped moving.
@ <To stop operation of the left needle bar>
Press the button L
@ <To stop operation of the right needle bar>
Press the button R
Angle sewing method
1.Set the corner angle on the operating box
2.The needle has penetrated the material and has stopped moving.
Confirm the direction of corner sewing, press the corresponding
stop control button L or rof needle bar.
3.5tep on the starting pedal,start sewing a distance, the machine
stops and presser feet lift, nanually turn the seam to the pre-set
angle.
4.Step on the starting pedal,the machine starts to move,the needle
bar automatically restores to the double needle rod to sew.

0 [
[w] [

st
Needle stop

=B
olo

i agcdin
Needle stop

P11



BYLEERN - EERRENKZA -
REERE -

WMRARLEELELZEREMERENR S5
MABBERBEANRIBR - BETIERE -

AEEIR - HRIGRER T BN BRI - B
FFEBNZE -
O HE AR

@ 5 RIS LTS R
@ 2 A A fE R B A BB AR A 1R B

BABRED  ABRBETAESEGAB/DE
SHEEHEMG L ARZERABREGEL
RIS -

BAOKER N - S EZEBELFE - A9
EHBESBEE - TIFaBE 5 R ERSWAIE
F5HW -

BAIRE N BN - BREFETERE
EFRFRBAZAKESNEE B B%S

B -

DA
1. —E2RFEEERK —ERFERHHE
BFEm - DSEGUIEHELR -
2. BERHABECEEL BN - BABEEF
iR -
3. BN RENBNEE IR BA A EAD -

Ok NEESYspS
BMNABRERMRERAN (1) K- ZR7S
EREHME - BREEINE - BHE - &
B ERELES -

QBHENTTA
1. ERFE LREFBHHIERE -
2T BERKERMHEBEM (1) K- ol
/RSt EEETTAEA) - B - $EEA/N
BB IER LD -

Attach all safety devices before using the sewing ,achine.If the machine

ie used without these devices attached,injury may result.

Turn off the power switch at the following times, The machine may

operate if the treadle is depressed by mistake, which could result in injury.

@ \When threading the needle

@ \When replacing the bobbin and needle

@® \When not using the machine and when leaving the machine
unattended

Do not touch any of the moving parts or press any objects against the
machine while sewing, as this may result in personal injury or damage to
the machine.

Secure the table so that it will not move when tilting back the machine
head. If the table moves, it may crush your feet or cause other injuries.
Use both hands to hold the machine head when tilting it back or returning
it to its original.If only one hand is used, the weight of the machine head
may cause your hand to slip, and your hand may get caught.

@ Sewing
1.While holding the two upper threads with your fingers, turn the
machine pulley by hand toward you until the lower threads come out
onto the feed dog.
2.Pull the lower threads toward you and check that they pull out
smoothly.
3.Step on the starter and start sewing.

(@ Backtacking
When the actuator switch N (1) is pressed during sewing, the feed
direction will be reversed. When it is released, the feed direction
will return to normal.

(® Sewing condensed stitches
1.In the operating box set close needle length.
2.Press the close seam device button,switch M (1),you can use
small.Sewing the needle spacting.When released, the distance
between the needles is restored Ordinary sewing.

Lower threads k&

I
i oE
. Close needle

P12



A B AR5k 7]

Adjusting the thread tension

1ERERIAR I Good even stitches
2.

<— H#R Upper thread

< [EE4R Lower thread

E#R5R 8/ V8L
E#RRNBKR
I Upper thread tension
too weak or lower
thread tension to strong

1B AR E AR R IR NEAR TR S

—» Increase the upper thread
tension Decrease the lower
thread tension

E#R 55 1138 K5, - .
1876 1131\ S/ NEAR R NIBAKEZESD

7 7 -— - —» Decrease the upper thread

thread tensi
N \\\ Upper thread tension tension Increase the lower
too strong or lower .
. thread tension
thread tension to weak
[ERAR SR I FHEN Lower thread tension

TR AR DA S B R A
BRI T BRI - BRI EEERA
=30

BEIEARGRT - BE] (1) EITHEE -

H 475k DaAeEn
KEERAFENREN 2% - BEEGENER
M .

1. BRIE -

2. EERFIBE (2) EITHE -

Turn off the power switch before adjusting the lower thread tension
The machine may operate if the treadle is depressed by istake,
which could result in injury.

Turn the adjusting screw (1) to adjust.

Upper thread tension

After the lower thread tension has been adjusted, adjust the upper
thread tension so that a good, even stitch is obtained.

1.Lower the presser foot.

2.Adjust by turning the tension nut (2).

ENE

S

sRAEN

Becomes stronger

Becomes weaker

sRAEEN

Becomes weaker

BN
Becomes stronger

P13



i B R D /B2 7

C XX X T > [FRERER)

C XXX XX o > (EIR AT —RpER 71 aa

q?;%%g%Xé##$QQX%$ AR PR T3R55

Adjusting the presser foot pressure

Correct Stitches

Skipped Stitches

Uneven stitch — Increase the pressure
of the presser foot

Wrinkles occurred — Reduce the
pressure of the presser foot

OEETLH/NEWES - BEATHE
NEHRNTRBE - (UTEN "B
WEEIERSE" AAREEE
&) -

1. BRRIRERIEE (1) -

o BENERIBEIER (2) LIBEHER
B -

3 BEBEHES (1

4 2

1Tk

) o

@ The presser foot pressure should be as weak as possible,
but strong enough so that the material does not slip. (Refer
to " Adjusting screw height” in the table below as a guide to
adjustment).
1.Loosen the adjusting nut (1).
2.Turn the presser adjusting screw (2) to adjust the presser foot
pressure.
3.Tighten the adjusting nut (1).

£ {# Reference values

A% Use EBHGEEIR2SE  Adjusting screw height
Z+W1KFA  FOR Foundation #34mm  Approx 34mm
ERAPER Light-weight and medium-weight %) 34mm  Approx 34mm
El Heavy-weight materials #29mm  Approx 29mm

QR EEARFEERENFAEN
BURAS - RN IDIRARREE
(1) KNSR BERNEBEGRER
35mm -
MRIBNNFRARZE (1) HISRTD - DR
HFZBRESSRD ; B/KD - B
MIEEAREFEGENIGMNAZRSE (1)

ETHE - IRREES (1) BREE
RESZG ; PREHEE (1), MREE

(@ Adjusting the trailing length after thread trimming

At the time of thread trimmind, the thread tension is loosened
and tension is applied by the pretension (1) only. The normal
trailing length for the upper thread is 35 mm.

If the tension of the pretension (1) is increased, the lengths of
the threads trailing from the needle tips will be reduced; If the
tension is reduced, the lengths will be increased. Adjust by
turning the pretension (1). Turn clockwise (1), and the length of
the residual length of the surface is shortened, otherwise, the
length becomes longer.

iy

(2) EREA
I ‘\;Bjcomesstronger
Bectines weaker < 18mm-47 mm

=
[l

_

@)

EEE R
Tra'\lmgthEEread

P14



AR ERVFER

RABRERER (1) FRRNERBEHIEE

REGEFERR (1) NERTE

OGRAFRRERER (1), CHEERE (2), 1
mERER (1) BRAR

ORFRRERES (1), BIERE] (2) WERH
BEENPERER mERERES (1) WE
HENUE

AR ERVHE
MEBRERER (1) ETHE - URRERES
(1) BAZAKEELD

BAZFBREFRERE (1) BRRTINER
@ ALt ARRBAV A KB R E R
O ENRHIESMMREASR
REFBEREFER (1) BARTIER
O EHZ B B AR S

@ EESER MR

O Ll 2mm DU T RO EEETTHE AR

AR EAE

T RIGE T LARIR - EIRBEIRERER AR

(A)BEAITS (B) RLER - BhRE (3) F1ES -

B RENPRIFRE

O URMEENRERS - MEENELB S (A) - %
RE(3) AZRLBE - FEMBE - BRRE
BUWARBHY - REERNRED - hRE (3)
1 (B) IRAIFAATEE) - SSAETAR  EARBE
AR

OHRNRHER - MBNEE - SENK/NAE -
KT FBENRETRE - FIBERBERRER
EITHRE -

KRR EBRZ

W

P15



Adjusting the thread take-up amount

Using the standard thread amount adjuster (1)

@® Do not pass the thread through the thread amount
adjuster (1), Loosen the screw (2) and slide the
thread amount adjuster (1) to the right-side position.

@ Pass the thread through the thread amount adjuster
(1). The standard position of the thread amount
adjuster (1) is when the screw (2) is in the center of
the adjustment range.

Adjusting the thread take-up amount

When the thread has been passed through the thread
amount adjuster (1), the thread take-up amount
becomes less when the thread amount adjuster (1) is
moved to the right.

It is better not to pass the thread through the thread

amount adjuster

@® When sewing heavy materials using a sewing
machine with foundation specifications.

@® When the thread take-up amount is not enough,
such as when the stitch length is increased.

It is better to pass the thread through the thread

amount adjuster Thread take-up amount is too large

@ When sewing with slippery threads such as synthetic @_
yarns

@ \When sewing light materials

@ \When sewing with a stitch length of 2 mm or less

Guide to adjustment

The standard thread take-up amount is when the
thread tension spring (3) starts to move when the loop
is moved to point (B) which is slightly in front of point (A)
where the rotary hook tip catches the upper thread loop

\

and the rotary hook thread amount is at its aximum. | -\ Thread take-up
@ I the thread take -up amount is too large, the thread (A) Start of B \amount s too small
tension spring (3) will not start to move even after movement

point (A) is passed This can cause skipped stitches,
poor thread tightening and thread breakages.

@ If the thread take -up amount is too small, the thread
take-up spring (3) will start moving before point (B)
This can cause thread breakages, overtightening of
the upper thread and pulling of the seam.

The thread take-up amount required will vary

depending on the type of thread, the thickness of the

material and the stitch length, so adjust the thread
take-up amount to suit the sewing conditions.

P16



pa

TERBBRIFZER - BUEEIR -
%{Eﬁ?ﬂﬂ%ﬁ%ﬁﬁ% CBAREMFEERAE
== e

FERBEBERNEER - BUOBFIRERE
MREFES - UEBBREARPIL
ERELE - g5k -

BAGAEI T - B —TEZ2EELFS -
A FEEHFEEZE -
TFEBE S RENEWREEFEH -

REAIRERE T U BHERS e FETRE

EFEFRRABIRESNESE - 8—F
EHBHRE -

okh == 337
HE 82

&7 REFEAEAKAE - M EERARRE
- #BXETHERSE -
o BABNRREBERER - FHEE
TR T ROREBREREM -

RE

1. B FH - RRHERESUE
2. A ERIZEIR 7B R

3. BN

4. BIRIER NRIARIREFEY)

5. R

6. AR ERIAIE

fHITHH
= EBMARNA NEEIHESTRE (1)
RTRESKR (2) UM - BAINEEH -

CAUTION

Turn off the power switch before carrying out claning

The machine may operate if the treadle is depressed by istake,
which could result in injury.

Be sure to wear protective goggles and gloves when handling the
lubricating oil and grease, so that they do noe get into your eyes
or onto your skin, otherwise inflammation can result.

Secure the table so that it will not move when tilting back the
machine head.

If the table moves, it may crush your feet or cause other injuries.
Use both hands to hold the machine head when tilting it back it to
its original position.

IF only one hand is used, the weight of the machine head may
cause your hand to slip, and your hand may get canght.

Daily cleaning procedures

The following cleaning operations should be carried out each
day in order to maintain the performance of this machine and to
ensure a long service life.

Furthermore, if the sewing machine has not been used for a long
period of time, carry out the following cleaning procedures before
using it again.

Cleaning

1.Turn the machine pulley to move the needle to the needle up
stop position

2.0pen the slide plates at the left and right

3.Remove the bobbin

4.Clean the thread scraps from the rotary hook

5.Install the bobbin and the bobbin case

6.The left and right push plates return to their former position

Filling the oil tank
If the lubricating oil level drops below the botton reference line (2)
of the oil gauge window (1), be sure to add more oil.

P17



AR

EiaaheL O agER - FEMHasE R

N i bt =t I

WNER RN BB RANRER - BiX

TR AR L AE

RS BB REREE

1. G HEAD R IR T

2 EEMESENRET (1) - B
FH 10 15mm

B EH

\|
/i

HoHERRER

1. IR EMRITEHET LROAR

2. BUN ST RIML S

3. 5 BRI IAE

4. DIBA R BERBNRBRETN 1 2
BRZERE (BEEREEER )

5. ROmEREM (2 ) BmARKNWAER (£
RIZfEHeRrV AR ) Wi - IEEREE
ARRENEERERIDKEES
# - (HWHEAEE (2) NEER
TEER)

6. iERRRIERRE A LHE

RS
1. ISHEAD R DA T
2 EEPMERFEEE] (1) - #HEMHE
@ TG EBENHEFRERE] (1) FUREE
O |EFFEERENMEFHEERE] (1) fURER D
3. 2 it [ fURMEMHER | FRdRIgE
HmE
B BT METEE R ET AT EE R M
EMER - EIESEENCHERLL
4. EET TR 2/ NRRBHE - SBHERIR
BEHHE

ADJUSTING THE ROTARY HOOK
LUBRICATION AMOUNT :

CAUTION

Guide to lubrication adjustment

1.Tilt back the machine head

2.Turn the oil adjusting screw (1) to adjust the height to within 10-
15 mm

Checking the lubrication amount

1.Remove the thread from all points from the thread take-up to the
needle

2.Remove the needle and the bobbin

3.Use the lifting lever to lift the presser foot

4.Run the machine at the normal sewing speed for approximately
1 minute without sewing any material(following the same start/
stop pattem as when actually sewing)

5.Place the lubrication amount check sheet (2) to the left of the
rotary hook (the right is the right side of the rotary hook), and
hold it in place while running the sewing machine at the normal
sewing speed for approximately 8 seconds . (Any type of paper
can be used as the lubrication amount check sheet 2)

6.Check the amount of oil which has spattered onto the sheet

Adjusting the lubrication amount

1.Tilt back the machine head

2.Turn the adjusting screw (1) to adjust the lubrication amount

@ If the rotary hook adjusting screw (1) is turned
counterclockwise, the lubrication amount becomes greater

@ If the rotary hook adjusting screw (1) is turned clockwise, the
lubrication amount becomes smaller

3.Check the lubrication amount again according to the procedure
givenin “Checking the lubrication amount” above
Turn the adjusting screw (1) and check the librication amount
repeatedly until the lubrication amount is correct

4.Check the lubrication amount again after the sewing machine
has been used for approximately two hours

“Lomm B & B
Too much Too little

Correct

P18



AR
REZRBFINRRIMA BT BEEETHEAD K
IR EMAEE

HAZERECHR N BUEERIRKE
MeEERRNUE L  TREZEIER
£ -

ARG T B - AR FETRER
£ - EFRIFBREAKESNEEE —
BESENRE -

BETHERE - FUEER - BRIGRER
PNREENER - BAEBIFEERNZE -

@ ETiRE « HEMEEE -

O 5 R ie R F BRI -

EHNZE TERERETRHER  HFut
DNLEBEFRURSZEERER -

OMERENHRE
BRERO)ML O WIZEHREER
7mm e
hRENFEEWENFRSRMUR [ 4]
@MY HWEE -
*RERMFE[BIQ) ML) WS
%gﬂz%ﬂﬁ (6) IR BRI L 2 1R 2

B
PR DA 2 AR PR 1 BB 0
BOWE - RREHL -

CAUTION

Maintenance and inspection of the sewing machine should only

be carried out by a qualified technician

If any safety devices have been removed, be absolutely sure to re-

install them to their original positions and check that they operate

correctly before using the machine.

Use both hands to hold the machine head when tilting it back or

returning it to its original position. If only one hand is used, the

weight of the machine head may cause your hand to slip, and

your hand may get canght.

Turn off the power switch and disconnect the power cord from

the wall outlet at the following times, otherwise the machine may

operate if the treadle is depressed by mistake, which could result

in injury.

@ When carrying out inspection, adjustment and maintenance.

® When replacing consumable parts such as the rotary hook and
knife.

If the power switch needs to be left on when carrying out some

adjustment, be extremely careful to observe all safety precautions.

@ Thread take-up amount for thread take-up spring
The standard thread take-up length for thread take-up springs
R (1) and L (1) is 7 mm. You can adjust the thread take-up
amounts by changing the heights of the stopperr [right] (3) and
the stopper [left](4).

* The standard heights of the stopper [right] (3) and the stopper
[left] (4) are when the are aligned with the tension stud (5).

Adjustment method

The thread take-up amount for a thread take-up spring
decreases when the height of the stopper is increased.

A
A

EESAESNR I E5
Passupper thread
through thread take-up

P19



OmERNU (B ](S)E’Jm [A#RA]
1. HRARIRET (6) - BENKREIRMR
[B]1(3) - EEE
2. EEIZET (6)
HE%:?fﬁBE‘ﬁi [Z]14) NBE [ E4H ]
1. lRABE] (7) - BEIREIRMUESE
[Z] (4) @ REBE
2 EEIRE] (7)

P

e FRTDARAEAIHRS - TR ERAERINE AR
RESZRR/RENENTMEE -
’“er?LEPHi,%E AR5 A 35mm LU LAl
BIER - B 35mm - FRFERERN DL
mERD -

OMRENEE
BERER(1) ML (2) WRERER
BREWM PR

SERIANRER 0.34N - Ei# 0.70N

AT

RER (1) [ARA]

1. IRREEWRET (3) - EENREENEE (4)
HEITHRE

2 BEEEIRET (3)

hmEL(2) [ARA]

1. TRtAZRARIEEE (5)
2. g4xJ] (/) BENIRE (6) &
3 EEIMREE (5)

fTR%E

@ Height of stopper [right](3)[for right thread]

1. Loosen the screw (6),and then slide the stopper [right](3) to
adjust the thread take-up amount

2. Tighten the screw (6)

Height of stopper [left](4)[for left thread]

1. Loosen the screw (7),and then slide the stopper [left](4) to
adjust the thread take-up amount

2. Tighten the screw (7)

NOTE

If using a thread trimming sewing machine, the trailing length
for the upper thread may become shorter after thread trimming
because

of the twist in the thread.

The trailing length is normal if the upper thread length is 35 mm
when the thread is pulled from the needle hole.IF the thread length
is shorter than this, reduce the thread take-up.

(@ Thread take-up spring tension
The standard tensions for the thread take-up spring R (1) and
thread take-up spring L (2) are as follows depending on sewing
machine specifications Light-weight and
Medium-weight materials 0.34N, Heavy-weight materials 0.70N

Adjustment method

1. Loosen the set screw (3), and turn the adjusting thumb (4) to
adjust the tension

2. Tighten the set screw (3) Thread take-up spring R (1) [for
right thread]

Thread take-up spring L (2) [for left thread]

1. Loosen the tension nut (5)

2. Use a small screwdriver to turn the tension stud (6) to adjust
the tension

3. Tighten the tension nut (5)

@ MAIBIBIART
)= Do not pass thread
through thread take-up
A%
Moasuroment Phim A R LIRS
method Upper limit position

when measuring
thread take-up
amount

P20




feA& M Et A IR

ERERS - HetE (1) FIEHR (2 ) RUREER (A)

MR~ 1.4-1.7mm -

OEFERAER (1) MEtth (2) SHER
(A)BREREMES  FHERER(A)

OE[EMEIR (A)  FEE M etk (1)
MEEtRERE (3) ZEEmEE (4)

OHCRE (4) ANE  FEAEER®E
RECRE (4) NEEZE  BBE
EEERETEE (4)

i [0 22 (B 4 855 EE

124090901 0.8mm
124090901-1 1.0mm
124090901-2 1.2mm
124090901-3 1.4mm

O i iEtL (1) WK - R EIRE]
(56)[31] - LbWs - EAZE T #E
BE (4) -

ey

i BOMFAAYMEE (7 ) BERREE (6) &Y
D - AhEtE (1) B NEE - HEER
£] (5) B - Ehetk (1) BREFE -
BIFR B AR IE T

@ PhE& ol BERERET R (2 )
BIfs AR/ B IE

O RREARAY

@ o BE SR B AR fE AR

@ LE AR o] BEMR Y] AE

Clearance between rotary hook and needle plate
The clearance (A) between the rotary hook (1) and the needle
plate (2) is 1.4-1.7 mm.
@ Check clearance (A) each time parts such as the rotary hook (1)
and the needle plate (2) that affect clearance (A) are replaced
@® To adjust clearance (A),replace the thrust ring (4) that is in
between the rotary hook (1) and the rotary hook base (3)

@® Three types of thrust ring (4) are available.Measure the
thickness of the thrust ring (4) that is currently being used,and
replace it with a thrust ring (4) of the appropriate width

Part code Thickness
124090901 0.8mm
124090901-1 1.0mm
124090901-2 1.2mm
124090901-3 1.4mm

@ When replacing the rotary hook (1),loosen the three set screws
(5). Be careful not to lose the thrust ring (4) at this time.

NOTE

There is a piece of felt (7) for lubrication at the base of the rotary hook
shaft (6). Gently press down on the rotary hook (1) when tightening
the set screws (5) so that the rotary hook (1) does not lift up.

If the clearance is too large

@ The inner rotary hook may come out from the needle plate (2)
If the clearance is too small

@ Poor thread tightening may occur

@ Lower thread trimming errors may occur (models with thread
trimmer)

@ The right upper thread may be cut too short (models with
thread trimmer)

e

A

! Touching

- "J; ;/ gently

S

pa?)

(3)

.

7/ )

\

P21



QIR E D R DRI

1. 242 (1) AEES EADRARHE -
TeEIEIRE] (3) - BB A (1)
EAREE - EhEk (2)MaRa (1)
RERE % 0.1-0.3mm

2. EZEEIEL (3)

AR

BRI ARYIE T

@ TJBE SR EEARTIAREERR

O [H 4R oI BER ) AR

BR8N\ B

@ TS Al tL iR

@ TSR (1) RIBIE

QEMEE

1T ER (1) ERSEE (2)

2. EARIRET (3) - FREAERMIFAENIEET (4)

3. BABKRIIRTF (5) oS EM (6)

4. TRARRET (7)) - E N BEIBRIR(8)
EITHE . FEM (6) EAREK
LM 7mm

XBEAEREERE (8)

5 EERE] (7)

6. BB ERMFEIREE] (4 ) FBENERMER
- ERIER (3)

7. B8 EE 2 EAER (1) BEELA

@ Clearance between rotary hook and opener

1.Loosen the set screw (3) and move the opener (1) to the left
or right to adjust so that the clearance between the rotary
hook (2) and the opener (1) is 0.1-0.3 mm when the opener (1)
is pulled as it will go in the direction of the arrow

2.Tighten the set screw (3)

NOTE

If the clearance is too large

@ Upper thread trimming errors may occur (models with thread
trimmer)

@® The right upper thread may be cut may be cut too short
(models with thread trimmer)

If the clearance is too small

@ The rotary hook may become damaged

@® The opener (1) may become damaged

(@ Presser foot height

1.Remove the rear cover (1) and remove the rubber cap (2)

2.Loosen the nut (3) and loosen the presser adjusting screw (4)

3.Use the lifting lever (5) to raise the presser foot (6)

4.Loosen the screw (7) and move the presser bar (8) up or
down to adjust so that the presser foot (6) is approximately 7
mm above the top of the needle plate

> Do not turn the presser bar (8) at this time

5.Tighten the screw (7)

6.Turn the presser adjusting screw (4) to adjust the presser foot
pressure, and then tighten the nut (3)

7. Insert the rubber plug (2) into the rubber plug hole of the
panel (1)

@

P22



et AR IZRI R

1. 1 ETEEFRIEER) O

2. PR EBEFHE - EEIT (4) L7
EEHHE (4) WER (2) BEEE
(3) B Mim# T

3. HEULAREE T - EEFFim - EEHT (4)
AEERZED
IERS - R EHERITEUE

AR
HIREASBAREEN—TEE
OLENRREAR

O L HEGARINAST - BhEt - EfiR

O S EAR AR ARV E AR E T 5 AR
R LA ER/NEERN—TEE

O pkEt - ETAR

O EERIEBRELT

4. TEfASRET (5) - EURHErR 2 EEEE FL(6)
MFR(7)

5. lRABIERE (9) [£AF3M@E] - &
NiAER (8) FEEE

6. HFEFRE - EhHERR (13) HER
Eag: SEEVIN

7 ARRIEBEEEESET (9)

Needle and rotary hook timing

1.Adjust the needle distance to 0

2.Turn the manual wheel counter clockwise so that the needle bar
(4) rises until the needle bar (4) the baseline (2) is aligned with
the lower end of the needle bar support (3)

3.In this condition, the handwheel is fixed so that the needle bar (4)
can not be moved
At this point, the needle bar rise is the standard position

NOTE

If the needle bar lift amount is too large

@ It will cause poor tightening in the right thread

@ Both the left and right seans will become uneven,and skipped
stitches or thread breakages will occur

@ Upper thread trimming errors may occur, or the upper thread
may be cut too short. If the needle bar lift amount is too small

@ Skipped stitches and thread breakages will occur

@ The upper thread trailing length will be too short

4.Loosen the screw (5), and then remove rotary hook base cover
FL (6) and FR (7)

5.Loosen the set screws (9)[three each at left and right]

6.Turn the rotary hook by hand to align the rotary hook tip (13) with
the middle of the needle

7.Tighten the set screws (9)

P23



8. I ETRITERRE HImss
0. 2B FH BERNHHERREELR

(13) - EHERIEEIZ & MietkRin
(13) BYIRER

10. FE#& SR I (13 ) AYJR BVAD #% &t o /O

BMORBARHBRALHENRT R
1-1.5mm

AZ 1-1.5mm B - FBHRAERE] (10) -
AFETAR (12) FU' ™ - HedSiEE] (1) #
TTHHEE - HESTTAE - R (12) &=
OIBERAVIEAER (4) AR - WHELR
FBEEAS 1-1.5mm - EEEEIZE] (10)

8.Use an oil-based marker pen to color in the hollow of the needle
9.With the needle raised,turn the machine pulley forward while

pushing the needle against the rotary hook tip (13) with your
finger to make from the rotary hook tip (13) in the hollow of the
needle

10.Check that the distance from the intersection between the mark

from the rotary hook tip and the center line of the needle to the
top edge of the needle hole is 1-1.5 mm

If the distance is not 1-1.5 mm.loosen the set screw (10) and
then pull the needle bar clamp (12) downward to remove
it.Turn the screw (11) to adjust so that the distance from the
upper edge of the needle hole to the rotary hook tip (4) is 1-1.5
mm.After adjustment is completed, insert the needle bar clamp
(12) into the hole of the needle bar (4) as far as it will go, and
check that the distance is 1-1.5 mm.Secure it by tightening the

il
Colorin
(B)—1

— AN
PN/ A

/ 1-1.5mm

— — AONND

7
(4)
Insert the needle
=] clamp all the way
LO{\J%\E/QV (12)4% into the needle bar
)

%h (11 |
Higher
9 I/ 41 P> Needle center
° (12
o | (13) 1-1.5mm

set screw (10)
'\/
E ﬁ 15 &t e —EiE A FH1EH

1

P24



OEMFNLETTA

1.8 mA (1) AIEE] (3) RKES
RX#BH (2) £

2 BEEMF NEHREERSE (4) -
EEAImAZRT (1) BT EZE

JEREH (5)  EIEBE (4) K

FEREMF ERNZREEF R AN

(2) k

QFEHFNMUE

AR ERE

W B AR N B M AR A PR (13.3-

13.7mm ) IEHE - $HAIER F &t LAY

BERGAHER  HETHE

1. FEHASRET (1)

2. $5§B7K$L%’E‘*E¥Lﬁnﬁﬂ fetst

S (2) AP OMUE -

?iﬁ%ﬁ%’i‘ﬂ (1)

>< EABBEERIES (1), FEHK
FEMEE (3) BKIE -

EANERRE

FH¥EET (5) # (6) BBEtk (4) BEE
MR L - DULRESHROUEREZE -
WMEEMTEANE  FEMSTEA@E
SR T8

BT AR - RRAIRET (1),

@ Installing the feed dog

1.Install the feed dog (1) to the feed bar (2) with the two screws
(3)

2.Tighten the feed dog support set screw (4) so that the tip of
the set screw (4) touches the bottom of the feed dog (1)

3.Tighten the nut (5) to secure the set screw (4). The set screw (2)
is not used for installing the feed dog at an angle

@ Feed dog position

Forward-back position adjustment

Carry out this adjustment if the needle and the needle hole

in the feed dog are not positioned correctly even though the

clearance between the needle bar and the presser bar (13.3-13.7

mm) is correct

1.Loosen the two screws (1)

2.Turn the feed rocker base arm (3) to adjust so that the needle
drops into the middle of the needle hole in the feed dog (2)

3.Tighten the screw (1)

Do not overtighten the screw (1), otherwise it will damage the
feed rocker base arm (3)

Left-right position adjustment

Adjust so that neither side of the feed dog touches the needle
plate (4) when the needle plate (4) is secured to the bed with
the screws (5) and (6)

If the needle plate and the feed dog are touching, loosen the
screw (1) and move the feed rocker base arm (3) sideways to

EABEIKFEEMGE (3) ETHE adjust
@
A
o 0 H
R SRiLYSE: 773
FEz iz =i : Should not be
r / n e
— I
)
— | Lo
=] ]
S — \—(2) R ®/
( ()4) ~ B i Nezdle O

P25



EhINBE
BHFHE -

Tk (2) £HE 0.9-1.1mm
1. BN &R B8

2. i59RE] (3) HEfA—Rh - EEME (4)

AeBERN ol

3 MBI B RN (5) - WBEHT

(1) WEE
4. F9RET (3) EE
5. BRERZEMT (1) NEE

X ZEMFBESHIER

@ X F BHIREH

O RESLLERETEEAN

O PR - RREAR

O FAMBARZEMNRMRERE—
@ AR RARY) AR EAER

XZMFBENER

Ot RESLLEREH IR/

O FAMEREMGRINRERE—
@ X mFHiEN /]

O BERNSRBENNRINREEZE

ZmAF (1) EAE&ESU
B WUEETRE  £&mF (1) 5k

Feed dog height

Turn the machine pulley forward until the feed dog (1) is at

its highest position, and then adjust so that the feed dog (1)

protrudes 0.9-1.1 mm from the top of the needle plate (2)

1.Tilt back the nachine head

2.Loosen the screw (3) just enough so that the feed bar (4) can
slide

3.Turn the height adjustment screw (5) as shown in the illustration
to adjust the height of the feed dog (1)

4.Securely tighten the screw (3)

5.Recheck the height of the feed dog (1)

X If the feed is too high

@ The feed dog may touch the needle plate

@ The stitch length may become longer than the stitch length dial
setting

@ Thread tightening may be poor when using thick threads

@ |t may be difficult to obtain uniform stitch lengths for normal
feed and reverse feed

@ Lower thread trimming errors may occur

X If the feed is too low

@ The stitch length may become shorter than the stitch length dial
setting

@ [t may be difficult to obtain uniform stitch lengths for normal
feed and reverse feed

@ The feed dog may touch the movable knife

@ Large variations in stitch length may occur at slow and fast
sewing speeds

NANNANNNTT TSN ANN _

0.9-1.1mm

(2 \

e

\ B

3
F()

(n

& Lower J
HZ Highe PP

P26



B FRIER

TR (1) BUKFEEMAE (3) WRE

5 FRE (1) SRR (2) BKFE

Ehes (3)NER (4) R

1. UM A ER

2. IeAEIERET (5)

3. i IRAR BT IR (1) BVIE (6) A,
B ETHE

4. BEEERE (5)

O REBMBIN AR FHEE M FRER
- BEEMTRERE - EmF A
BUBZRXELE  EMBBE] (7)
B BELEHBHEM T ARUE

O FHEEMFNBEN  BEMFNSEZ &
T8t FEMHBEMTNSE

Feed dog angle

1.The standard angle for the feed dog is when the mark (2) on the
feed bar shaft (1) is aligned with the reference line (4) on the
feed rocker base arm (3).

2.Loosen the set screw (5).

3.Insert a screwdriver into the slit (6) in the feed bar shaft (1), and
turn it to make the adjustment.

4.Tighten the set screw (5).

® \When the angle of the feed dog is adjusted, the forward-back
position of the feed dog will change. Loosen the two screws
(7) and adjust the forward-back position of the feed dog in
accordance with the needle.

@® In addition, when the angle of the feed dog is adjusted, the
height of the feed dog will also change, so readjust the height
of the feed dog.

f
() (2y Frontraised
6l “:;/ s
/{ — E#Standard
(3) Jﬁﬁﬁ%ﬁ%ﬁ_ﬁ
(4) Front lowered
“_

P27



To ensure the quality and safety of machine, all SIRUBA parts pass the highest quality inspection and
test. For any case of adopting non-genuine SIRUBA parts for replacement and service, it may cause not
only losing the warranty coverage, but also the unexpected damage to the operator and property.

In some cases, issues such as difficulty of obtaining parts might make it impossible for us to repair
or replace malfunctioning items even if the service period has not yet ended. We ask for your
understanding on this matter

To continuously provide our customers the high quality machines and service, we do not guarantee the
parts supply service for the discontinued models after 5 years since the production stops.

_____________________________________________________________________________________________________________________

BIERKERINEENLE - ATA SIRUBA Bi4+19@:8 7 e E EARERAAIR - HRNEMRAIFESR
SIRUBA BR 41T IR AAEERVIEN - TEREERREEHEVBK - S rIREBEEHRFEMIENE
HMBIR o

FERLEERT - BMERFHAGRAER - BN LESTHSHE L ] R R IR A SR E RS EY
o FPIRKETRLL S E AR

BT NEAZFRESEEVHSRART - A TREBEEFL 5 FREENERIVTHHERT -

P28



. Series ltem Code Subclass Remark Mounting
SitUBA Semi-submerged
TABLE DT828L |pTsesL-T Date
CUT - OUT 2021/11/26
J g 9 = s
LI e = 4 %
oS
1200 ! ' S M=
33
1020 — —]
O O
0r- =0
> > =
e e O
(G oy 2
P A pd
— + O
o a [T]
O o\ci :
s 2-R35 H
120 n
7 4—29
VAR 4—R21
|
oV ‘W
o | 4—29
“R's}
181%] 4—R10
N
& ==
L A @ L
A T & A
0 @]
i 28.5 51523
ol 220 I
o | ¢t
w
0 o o
(o)
& J_OO -
% NN A TN
t‘_. -
@17
B5 \¢42 i To)
iy
o
0
T9) 47
) A Y
< 777, AadE

P29



Series Parts Group Subclass Remark Page
[ ]
SiRU3SA 1
PARTS LIST DT828L Date
2022/01/13
1.14B&5R4y /Machine body B % | BE T2 NAME OF PARTS
1 062351212 4 $28TM3.5X 12 SCREW PAN M3.5%X 12
2 115010701 3 B 15.5 RUBBER CAP 15.5
3 |124010301-1| 1 R FACE PLATE
4 062501016 11 $EETM5 X 10 SCREW PAN M5X 10
5 124010402 1 HETEIBAA M HEAD LAMP ASSY
6 125080401 2 $24TM3 X6 SCREW PAN M3 X6
7 124012501 1 R SLIDE PLATE
8 124011301 1 FHRTE (I8H POSITIONING PIN
9 115011001 2 BEE 10.5 RUBBER CAP 10.5
10 115010401 1 EER REAR COVER
11 101011001 1 BEE125 RUBBER CAP 12.5
12 124011201 1 TS MOTOR COVER
13 018502032 4 $2$TM5 X 20 SCREW PAN M5 20
14 018061232 5 $2ETM6X 12 SCREW PAN M6 12
15 124011902 1 ERER SUPORRT PLATE L
16 115012701 3 BEESS RUBBER CAP 8.5
17 124012001 1 BXiER SUPORRT PLATE R
18 124011401 1 HEARL SLIDE PLATE L
19 124011501 1 HERR SLIDE PLATER
20 124012601 1 $25TSM5.16 SCREW PAN SM5.16
21 124013001 1 HEARF SLIDE PLATE F
2. F#hE#EE /Shaft mechanism 527 % | #E THLE NAME OF PARTS
1 012500536 1 $2ETM5 X5 SCREW PAN M5X5
2 |124020201 1 agis::tiit] CRANK SHAFT
3 124020301 1 SHTERIRIREETMS SCREW PAN M8
4 [014601016 1 $2$TM6X0.75-10 SCREW PAN M6X0.75-10
9 10 @ 5+ 124020502 1 SRR (42/72) THREAD TAKE-UP CRANK (42/72)
6 7 8 & 6 5+ 125020502 1 #HATEAIR(45/75) THREAD TAKE-UP CRANK (45/75)
P! - && - 6 012600636 9 $2$TM6X0.75-6 SET SCREW PAN M6X0.75-6
1 @\\ @ 7 |115024501 1 E6004ZZNR BALL BEARING 6004ZZNR
W y 8 124020801 1 E60042Z BALL BEARING 600422
3 5+ 9 [124020903 1 DD UPPER SHAFT DD
&3 10 |115021201 1 HIR BB BOBBIN WINDER DRIVING WHEEL
4 11 |012060832 4 $2ETM6X 8 SCREW PAN M6X 8
14+ 12 |124021301 1 PRtz i5Eh THREAD TAKE-UP S-SHAFT UNIT
11 13 |124024001 1 S NOZZLE
14+ [124021401-1| 1 PRARATS5(42/45) TAKE-UP LEVER ASSY S5 (42/45)
5 15 14+ [125021401 1 PRERATR(72/75) TAKE-UP LEVER ASSY R (72/75)
l 15 |124021501 1 PRagATIEEERR3 TAKE-UP SLIDE BLOCK ASSY 3
l 16 16 124023901 1 €] CAP4.2
17 |062500816 2 $2$TM5X 8 SCREW PAN M5X 8
18 |124021701 1 PragATpEE THREAD TAKE-UP LEVER COVER
12 19 [124021801 1| s DUST COVER
35 20 [124021901 1 AR S HOLDER, SHELTER PLATE
21 124022001 1 SHELTER PLATE
22 [124022101 1 SHE FELT
23 [062501016 1 $2$TM5X 10 SCREW PAN M5X 10
3 24 124022301 1 B RS TIMING BELT
34 25 124022401 1 B7K6204ZZNR BALL BEARING 6204ZZNR
26 124022601 1 FF % U TIMING PULLEY U
27 124022701 1 FEFERUERE PULLEY U FLANGE
28 |062400616 3 $28TM4AX 6 SCREW PAN M4 X6
29 124022901 1 HRE BEARING SLEEVE
30 [124023001 1 BH7K6006ZZ BALL BEARING 600622
31 [124025102 1 BEEN SERVO MOTOR ASSY
32 |018502036 3 B2$TM5X 20 SCREW PAN M5 X 20
33 124025202 1 Fin HAND WHEEL ASSY
34 [014760832 2 $2$TSM5.95 X 28-8 SCREW PAN SM5.95 % 28-8
35 [115025401 1 $2$TSM8.37 SCREW PAN SM8.37

P30

4

5




Series Parts Group Subclass Remark Page
[ ]
SiRtUSA 171
DT828L Date
PARTS LIST
2022/01/13
3.#FFEEENEE E /Needle bar rocking mechanism FoE | B | ®E T RTE NAME OF PARTS
1 062500616 2 | 1BETM5X6 SCREW PAN M5X 6
2 124030301 1 | EBEsER BUSHR
—_——————— 5 3 124030401 1| $HTEEAEM NEEDLE BAR ROCKER LEVER
B 42/72 (1% 4 & 4 124031501 1 | #®EL BUSH L
| D & FOR 42/72 Spec < 5 012600636 2 | #B8TM6X0.75-6 SCREW PAN M6X0.75-6
| @, 6 124031701 1 | 2@ SET SCREW COLLAR
| [] 7 124031901 1 | HEEEZZEU LINOLEVM BRACKET U
8 124032001 1 Easzd] LINOLEVM BRACKET D
| b —_— 6 9 124032101 1| e FELT
j 10+ | 124031801 1 TR IR (42) NEEDLE BAR ROCKER SHAFT UNIT(42)
| 10+ | 125031801 1| S ZRAE M (45) NEEDLE BAR ROCKER SHAFT UNIT(45)
| 11 | 014080832 2 | 1B8TM8 X8 SCREW PAN M8 X8
4. BRNEEE /Presser foot mechanism 52713 % | w8 LB NAME OF PARTS
1 124050101 1 HERRRM14 PESSER ADJUSTING SCREW M14]
2 115030401 1 BEET SPRING GUIDE
3 124050401 1 BB PRESSER BAR SPRING
4 124050501 1 BRRge GUIDE BRACKET P-BAR
5 124050601 1 IERM6 BOLT (CP) M6
6 062501016 2 $B$TM5 X 10 SCREW PAN M5X 10
7 124050801 1 BiTaE PRESSER BAR BUSH
8 124050901 1 BT PRESSER BAR
9 021500212 1 $2EFM5 NUT M5
10 124051301 1 BE SPRING
11 012500536 2 $BETM5 X 5 SCREW PAN M55
12 124051101 1 i) SET SCREW COLLAR
13 124051801 1 | WASHER PLAIN
14 115032001 1 $2$TM3.5X 12 LIFTING LEVER
15 115031901 1 HBERIRF PRESSER BAR LIFTING CRANK
16 124051701 1 BRFFRF ERAR WASHER PLAIN
17 115034301 6 ERIBETM5 SHOULDER SCREW M5
18 115034501 2 FR12$TSM6.35X28 | SHOULDER SCREW SM6.35% 28
19 124052201 1 R EEET KNEE LIFTER CONNECTING ROD
20 169032101 2 BRIERFTH KNEE LIFTER LEVER
21 124052001 1 BRI PRESSER BAR LIFTING LEVER
22 124052101 1 $RFHATFFEH P-BAR LIFTING LEVER SHAFT
23 124052601 1 BRI KNEE LIFTER BAR
24 124052902 1 A TF HAARIEAT S PIN
25 124052701 1 BRI R AR EA KNEE LIFTER SHORT BAR
26 124052802 1 YA T e AT AR 1 P-BAR LIFTER CRANK LEVER
27 115072001 1 2 SET SCREW COLLAR
28 014770632 2 $2$TSM6.35X40-6 | SCREW SM6.35

P31



Series Parts Group Subclass Remark Page
[ ]
Sl HU B H 1/1
DT828 L Date
PARTS LIST
2022/01/13
5.8t UIIRIR S E /Needle bar rocking mechanism 52 % | e T B NAME OF PARTS
1 [125040101 1 DEIR SEPARATION PLATE
2 012500536 2 984T M5X5 SCREW PAN M55
3 [125040301 2 ) SET SCREW COLLAR
4 | 012400532 4 B2FTM4 X 5 SCREW PAN M4 X 5
5 | 125040401 2 B SPRING
6 |062500616 4 28T M5X 6 SCREW PAN M5X 6
7 | 125040501 1 B RENRAE SOLENOID SETTING PLATE L
8 | 062501016 4 24T M5X 10 SCREW PAN M5X 10
9 | 125040801 1 DEEHEEY SEPARATING ELECTROMAGNET
10 | 125040901 1 B RENRE SOLENOID SETTING PLATE R
=274 b HE THaTB NAME OF PARTS
1 | 124061101 1 YHRE AN FEED REGULATOR ASSY
2 | 124061201 1 I ECCENTRIC SHAFT
3 018501236 1 $2$TM5 X 12 SCREW PAN M5X 12
4 | 012500632 1 $24TM5 X5 SCREW PAN M5X 5
5 | 124061301 1 PR AREAT CONNECTING ROD
6 | 124061501 1 X R ER AR FEED REGULATOR
7 | 124061401 1 E{IRETME SHOULDER SCREW M6
8 | 124061803 1 EISEE REVERSE SWITCH MOTOR
9 018401632 4 $2FTM4 X 16 SCREW PAN M4 X 16
10 | 124062001 1 YHABRE L STOPPER
11 | 062500616 1 $28TM5 X 6 SCREW PAN M5X 6
12 | 124061601 1 AR DISTRIBUTION MODULE
73X EHEE B /Feed shaft mechanism o | mE T TE NAME OF PARTS
1 124070101 2 | 2B SET SCREW COLLAR
2 012600636 4 |4#28TM6X0.75-6 SCREW PAN M6 0.75-6
3 124070301 1 | RHEmEL BUSH L F-ROCKER SHAFT
4 124070401 1| HEE FELT
5 124070501 1 | BEHEmER FEED ROCKER SHAFT BUSH R
6 012060632 3 |#28TM6X6 SCREW PAN M6X 6
7 124070801 1 begiet FEED ROCKER SHAFT
8 124070901 1 | FEED BAR SLIDE BLOCK ASSY
9 062300416 1 | #B§TM3X4 SCREW PAN M3 X 4
10 | 124071201 1| hBEEER FELT HOLDER
11 | 124071301 1| hEE FELT
12 | 124071401 1| e FELT
13 | 125071501 1 FRRMEHTR FEED BAR TR FORK ASSY
14 | 124071601 2 |wHRE THRUST RING
15 | 124071901 1 B4R FORKED PLATE
16 | 124072001 1 | ERER ADJUSTING SCREW
17 | 062400616 1 | #B8TM4X6 SCREW PAN M4 X 6
18 | 124072201 1 FIRE FEED BAR SHAFT
19 | 124072301 1 | kERHEE FEED ROCKER BASE ARM
20 | 124072401 2 |#B§TM5X 12 SCREW PAN M5X 12
21 | 124072601 1 |428TM3.5 SCREW PAN M3.5
22 | 021350106 1 [#88M35 NUT M3.5

P32




Series Parts Group Subclass Remark Page
°
SirUSA 1/1
DT828L Date
PARTS LIST
2022/01/13
8. HEBMH/Gauge parts e % BE| SHHE NAME OF PARTS
1 124081401 | 1 | t3=4AH 1/4 NEEDLE CLAMP ASSY 1/4
2 125081601 1 IR 1/4 NEEDLE CLAMP ASSY 1/4
3 125081701 | 1 | &#tEc4EHE 1/4 NEEDLE CLAMP ASSY 1/4
4+ 115024106 | 2 | #8tDP X5 (#14) NEEDLE DPX5(#14)
1 4+ 115024109 | 2 | ##tDPX5 (#18) NEEDLE DPX5(#18)
- . L 5 124080701 | 1 | EERMBETM3.5 SCREW M3.5
r FARS 42/72 331& B 45/75 $R1& j 6 125080801 1 B PRESSER FOOT ASSY
FOR 42/72 Spec | FOR 45/75 Spec 7 124080901 | 1 | #HiREERITSM4A.37 | SCREW SM4.37
| | | 8 125081001 | 1 | #M&-5 NEEDLE PLATE 5
| 9 124081101 | 1 | #F4R4BETSMA4.37X40-§ SCREW FLAT SM4.37X40-8
| | | 10 124081201 | 2 | W FIRETSM3.18 SCREW W/SOCKET SM3.18X44-7
| 11+ | 125081302 | 1 |##EF2.21/4 FEED DOG 2.2 1/4
11+ | 125081303 | 1 |¥%HEF241/4 FEED DOG 2.4 1/4

Ll_i

2

P33



Series Parts Group Subclass Remark Page
[ ]
Si _uU sSA 1/1
DT828 L Date
PARTS LIST
2022/01/13
9.8iEA8 2814 /Rotary hookj mechanism Bt 2% #He THLE NAME OF PARTS
1 | 124090101| 2 | 9iwsmiEites SHAFT O-LINK
2+ | 124090201 | 2 | DEREST OPENER LINK
2+ | 125090201 | 2 | DigsmiEt OPENER LINK
3 | 124090301 2 | #2$TSM3.57X40 SCREW SM3.57X40
4 | 124090401 | 4 | Digsh OPENER
5+ | 124090501 | 2 | DigsarF OPENER LEVER
5+ | 125090501 | 2 | DEHF OPENER LEVER
6 | 025050332 2 | ®EMS5 WASHER M5
7 1021500212 2 |#BEMS5 NUT M5
8 | 124090801 | 2 | DiEsniTiEH O-LEVER SHAFT
9 | 124090901 | 2 |EERE THRUST RING
10 | 124091001 | 2 | st NEEDLE BEARING
I 11 | 124091101 2 | LB RETAINING RING
12+ | 124091201 2 | HEg@EU ROTARY BUSH U
12+ | 125091201 | 2 | ‘SEHEHEU ROTARYBUSH U
13 | 124091301 1 |®EL THRUST WASHER L
14 | 124091401 1 | é&eieEmEzEL ROTARY HOOK BASE COVER L
15 | 062300516 | 8 | #B$TM3X5 SCREW M3X5
16 | 124091601 | 2 | Kis#w4afE SPIRAL GEAR SCREW ASSY
17 | 124091801 | 2 | hEE FELT
18 | 062400616 | 6 | #B$IM4X6 SCREW M4 X6
19 | 124091901 | 2 | hEERE FELT SUPPORT
20 | 012501032 2 | #B$TM5X10 SCREWM5X 10
21 [124095701-20 1 | Adieiesese LEFT-HANDED SHUTTLE BRACKET
22 |124095801-2 1 | A&diEgeLEE RIGHT-HANDED SHUTTLE SUPPORT
_] 23 | 124092701 2 | ER4AEH PINCH SLEEVER ASSY
24 | 124154501 2 | ®E6 WASHER 6
25 | 018062532 2 | #BETM6X25 SCREW M6X25
26 | 124093301 | 3 | EfIEST STOPPER SCREW
27 | 124093701 | 2 | HEE FELT
28 | 124093601 | 1 | :hEEXZEDL FELT SUPPORT DL
29 | 124093801 | 1 | ’HEEXZEUL FELT SUPPORT UL
30 | 124095901| 2 | hEE FELT
31 | 124094001 | 2 |/)EER4AH PINION GEAR SCREW ASSY
32 | 124094101 | 2 | HekEED ROTARY HOOK SHAFT BUSH
33 | 124094303 | 1 |BE SPRING
34 | 062061016 | 4 |#BETM6X10 SCREW M6X10
35 | 124094601 | 1 | :EffhEh NEEDLE UPPER POSITIONING SHAFT
36 | 124094701 | 1 | SEEEEEEFL ROTARY HOOK BASE COVER FL
— 37 | 062401216 | 4 |#BETM4X12 SCREW M4X 12
38 | 124095002 | 1 | SiEEEEER ROTARY HOOK BASE COVERR
39 | 124095201 | 1 | HelEEEFR ROTARY HOOK BASE COVER FR
40 | 124095301| 1 | HEEXZEDR FELT SUPPORT DR
41 | 124095401 | 1 | HEEZZEUR FELT SUPPORT UR
42 | 124094201 | 1 | BEIR NEEDLE UPPER POSITIONING PLATE
43 | 124093101 2 |#E M6 WASHER M6

P34




Series Parts Group Subclass Remark Page
[ ]
Sl HU B H 1/1
DT828L Date
PARTS LIST
2022/01/13
10.5E#& 8 B /Rotary hook mechanism 524 % | B2 PRLE NAME OF PARTS
1+ | 124100106 2 Sherg A1 (/)N ROTARY HOOK BOX ASSY (S)
1+ | 125100105 2 et AR (K) ROTARY HOOK BOX ASYY (B)
3+ | 124095501 2 S () BOBBIN (S)
3+ | 125095501 2 R (K) BOBBIN (B)
4 124095601 2 WE ANTI-SPIN SPRING
2774 i HE THaBE NAME OF PARTS
1 115100101 1 LR BR BOBBIN WINDER UNIT
2 115100501 | 3 EIEIZETM5 BOBBIN WINDER FIXED SCREW
3 062500616 | 1 $2$TM5X 6 SCREW PAN M5X 6
4 115100301 1 7] KNIFE
5 124140501 1 LRI TR BOBBIN WINDER TENSION ASSY
=274 b e ZHhatE NAME OF PARTS
1 124110101 1 SR e ROTARY HOOK BASE BUSH L
2 124110201 1 T LOWER SHAFT
3 124110402 1 L EEHER ROTARY HOOK BASE BUSH R
4 124110601 1 $28TM6 SCREW PAN M6
5 124110501 1 ETFROE® F-LIFTING ECCENTRIC WHEEL
6 115024001 1 shEt OIL SEAL
7 124110801 1 e LOWER SHAFT MIDDLE SLEEVE
8 115083001 1 H= RUBBER PRESSER
9 115083301 1 HERER RUBBER PRESSER SPRING
10 115083501 1 RE2eT SCREW
11 012600636 | 6 $24TM6%0.75-6 SCREW PAN M6X0.75-6
12 124111201 1 HEE BALL BEARING BUSH
13 115024501 1 #7K6004ZZNR BALL BEARING 6004ZZNR
14 124111501 1 FEF U TIMING PULLEY U
15 124111701 | 4 #R48 WASHER 4.8
PSR b 2 THATE NAME OF PARTS
1 062400616 4 $28TM4 X6 SCREW PAN M5X 6
2 168070201 1 EHIHE SOLENOID COVER
3 124132101 1 MR EHE TENSION RELEASE SOLENOID
4 | 062501016 7 $2$TM5X 10 SCREW PAN M5X 10
5 168070802 1 B SOLENOID SETTING PLATE
6 124132501 1 BER SPOOL PLATE
7 127130302 1 A4S TENSION RELEASE CRANK
8 124131301 1 HEEM THREAD GUIDE M ARM
9 124131401 2 $2$TM5 % 8 SCREW PAN M5X 8
10 | 124131601 1 SHEE FELT
11 | 124130101 1 EARAEAR UPPER THREAD TENSION ASSY

P35



Series Parts Group Subclass Remark Page
[ ]
SiRUSA 1/1
PARTS LIST DT828L o
2022/01/13
14.4mEBEEE /Lubrication 525 % | mE T TR NAME OF PARTS
1 | 062501016 1 $2$TM5 X 10 SCREW PAN M5X 10
2 124120301 1 THEXR OIL SUPPORT
3 | 062401016 | 2 $2$TM4 X 10 SCREW PAN M4 X 10
4 | 101012702 1 BAIBRE RUBBER CAP
5 115012401 1 RS RUBBER CAP 8
6 | 124125502 1 B ENGING OIL BOX
7 | 168062601 1 SHIESM5.95 NOZZLE SM5.95
8 | 124123601 1 SHIEM6E X 0.75 NOZZLE TUBE M6 X 0.75
9 | 124120601 1 SHEEERZE FELT SUPPORT
10 | 124120701 1 SHEE FELT
11 | 124121801 2 A hEE FELT
12 | 124121701 2 NN 2 RUBBER CAP
13 | 124125001 2 SRS R EEDE R ROTARY HOOK BASE D PACKING
14 | 124124701 4 ettt FELT
15 | 124123701 1 AEmERAAN OIL COLLECTORASSY L
16 | 124123801 1 AEhBAN OIL COLLECTORASSY R
17 | 062401216 | 4 $24TM4 X 12 SCREW PAN M4X12
18 | 124121401 6 SHER OIL PIPE CLAMP
19 | 124122901 1 SHE OIL BOX
20 | 124122501 1 RIS RUBBER CAP LONG
21 | 064300612 8 $2$TM3 X6 SCREW PAN M3X6
22 | 124122701 1 HEE OIL BOX COVER
23 | 115080801 1 OFZEIP8 ORING P8
24 | 115080901 1 12ETM8 SCREW PAN M8
25 | 018504032 2 $2ETM5 X 40 SCREW PAN M5 40
26 | 018501632 2 $2$TM5 X 16 SCREW PAN M5X 16
27 | 062350612 4 $24TM3.5X 6 SCREW PAN M3.5% 6
28 | 124123201 1 BRI WIRE PLATE
29 | 124123901 1 SHIEEM6X0.75 NOZZLE TUBE M6X0.75
30 | 124125401 2 HERIERA NOZZLE GASKET
31 | 124125301 1 fHEmNE OIL NOZZLE
32 | 124125201 1 fH5hIRET SUPPLY SCREW
33 | 124120901 1 SHERE OIL GAGE WINDOW
34 | 124121001 1 TFERAEM FLOAT ASSY
35 | 115040701 1 OFZE ORING
36 | 124121201 1 B SUB TANK
37 | 124123601 3 SHBEM6 X 0.75 NOZZLE M6X0.75
5274 b H=2 THaiE NAME OF PARTS
1 124155901 6 $2$TSM3.57X40-5 | SCREW PAN SM3.57 X 40-5
2 124156001 2 E7] FIXED KNIFE
3 124156101 2 ETIER FIXED KNIFE BASE
4 018501032 6 $8$TM5X 10 SCREW PAN M5X 10
5 |025050236 4 B M5 WASHER PLAIN M5
6 124156201 2 RENEH FIXED KNIFE BASE ADJUST
7 124156301 2 BT KNIFE BASE SHAFT ASSY
8 124156401 2 Ei) DRIVING KNIFE
9 124156501 2 $2$TSM3.57 X 40-4.5 | SCREW PAN SM3.57 X 40-4.5
10 [ 124156601 6 $28TM2.5X 4 SCREW PAN M2.5X 4
11 [ 124156702 2 BER CLAMP
12 | 012300332 2 $28TM3 X3 SCREW PAN M3 3
13 [ 124156801 2 BER CLAMP SPRING
14 | 124156901 2 BEER R CLAMP SRING BASE
15 [ 124157001 1 BT EEAB AL KNIFE SUPPORT ASSY L
16 [ 124157101 1 BYTIEEAEHR KNIFE SUPPORT ASSY R
17 [ 124157201 1 IARATATL THREAD TRIMMER LEVER L
18 [ 124157301 1 IAREATL T-TRIMMER CONNECTING ROD L
19 | 124150801 2 EAIIRETMS SHOULDER SCREW M5
20 | 017500812 2 $EFTM5 X 8 SCREW PAN M58
21 | 124150601 1 YIAREFR T-TRIMMER CONNECTING ROD R
22 | 124157501 1 IARATHR THREAD TRIMMER LEVER R
23 | 014601016 2 $2$TM6X0.75 SCREW PAN M6 X0.75
24 | 124152302 1 IR THREAD TRIMMER CAM
25 | 124052802 1 YRR EhRE AT AR 1 P-BAR LIFTER CRANK LEVER
26 | 012500536 3 $2ETM5 X5 SCREW PAN M55
27 | 124052902 1 YR ER AR E AT EY PIN
28 | 124151101 2 ER42ETM6 SHOULDER SCREW M6
29 | 124159002 1 BRIZEEAR I ROUND JOINT ASSY
30 | 018501632 4 $28TM5X 16 SCREW PAN M5X 16
31 | 028050246 4 BWEHES WASHER 5
32 | 124152503 1 HEEI86 MOTOR
33 | 018300832 3 $28TM3 X8 SCREW PAN M3X 8
34 | 018301632 1 $28TM3X 16 SCREW PAN M3X 16

P36




Series Parts Group Subclass Remark Page
[ ]
Sl HU B H 1/1
DT828L Date
PARTS LIST
2022/01/13
16.13434E 8 /Thread wiper mechanism =23 % | BE T TE NAME OF PARTS
1 124160101 | 1 RAREBRHIEAN THREAD WIPER SOLENOID ASSY
2 062501016 | 2 $2$TM5X 10 SCREW PAN M5X% 10
3 124160301 | 1 IBETM3X 12 SCREW PAN M3X 12
4 021300306 | 3 $2RM3 NUT M3
5 021400306 | 1 2M4 NUT M4
6 124160501 | 1 ET42ETMA SHOUJDER SCREW M4
7 124094302 | 1 BE SPRING
8 124160801 1 IRAREFEY THREAD WIPER ROD
9 124160201 1 IR B AR SWEEP ELECTROMAGNET CRANK
17.E#%=4E & /Electronic control device 524 % | B2 EHh2IE NAME OF PARTS
1 | 018502032 3 $B5TM5 %X 20 SCREW PAN M5 X% 20
2 168101501 1 IR ELECTRONIC CONTROL BOX ASSY
3 | 062501016 4 12$TM5X 10 SCREW PAN M5X 10
4 | 115131001 1 83EU1 FASTENING BAND U1
5 115114801 2 #5502 FASTENING BAND U2
6 124131401 2 $BETM5 X 8 SCREW PAN M5X 8
7 124170501 1 SRR CORD HOLDER
8 124170401 4 QT RUBBER CAP 7
9 | 012600636 4 $8$TM6X0.75-6 SCREW PAN M6 0.75-6
10 | 115130801 4 RAEERSZ E OPERATE THE PANEL SUPPORT
11 | 124170102 1 IRIERARM OPERATION BOX ASSY
12 | 124171001 1 AR BUTTON COMPONENT
13 | 062501216 2 $BSTM5X 12 SCREW PAN M5X 12
14 | 102110302 1 BRI FASTENING BAND

P37



. Series Parts Group Subclass Remark Page
SirRUSA i
PARTS LIST DT828L Date
2022/01/13
18.Hfi4/Accessories =273 5 HE| SHEB NAME OF PARTS
1 115150401 2 TR HEAD HINGE
2 115151701 6 £7 NAIL
3 115150501 2 HIBREE RUBBER CUSHION
4 115150601 2 FEEPRARER L HEAD CUSHION L
5 115150801 2 SBERRAEE R HEAD CUSHION R
6 115151601 1 BB44T] ()N SCREW DIRVER S
7 169050101 1 BFREAMS ELECTRONIC
8 115151801 1 BB44T] (K) SCREW DIRVER B
9+ 115024106 | 4 HE$DP X5 14 NEEDLE DPX5 14
9+ 115024109 | 4 H$DP X5 18 NEEDLE DPX5 18
10+ | 124095501 2 ) BOBBIN S
10+ | 125095501 2 IR (K) BOBBIN B
11 124181101 1 hE OILER
12 115151001 1 RgRhEE OIL TANK ASSY
13 115060101 1 R4 KNEE LIFTER ASSY
14 169140901 1 TEERIEHT HEAD REST
15 115151901 1 EATAR CONNECTING ROD ASSY
16 124170401 1 BREET RUBBER CAP 7
17 124181801 1 SR OIL PAN
18 124181901 1 ) ¢::{m| DRAIN
19 4 #247ST3.5-9.5 SCREW ST3.5-9.5
20 124182801 1 #R223DR THREAD STAND ASM 3DR

P38




P39



— M AN\ —
K SMAZIR ™R S)
KAULIN MFG. CO., LTD.
AR ERNNRRES » AERFEHRBSPHETHEZERRIIMNIAEAZETELER !

The specification and/or appearances of the equipment described in this instruction

book & parts list are subject to change because of modification which will without
previous notice.

DT828L.DEC.2021



